
No。 :WTs2010ˉ5252

Na1ne ofproduct:

3/CL.H.undernoortmnking c/w⒈ 6mm thickness
Trade mark:

/

Type/Mode⒈

225〉《25ⅡⅡn

sa1nple status:

/

Manufacmrer:

LlK HUNG NIETAL MANU FAC∶ l[vl1∶】l丨l1∶ING L∶ l[I】∶))。

Conun1ss1oned by:

LIK HUNG METAL NIANU FACT-G LTD·

Manufacturer address:

5,CHEUNG sHUN sT。 ,G/F,

CHEUNGsHAWAN,KI.N,H。Κ。

CoI1m1ssloner address:

5,CHEUNG sHUN sT。 ,G/F,

CHEUNGsHAWAN,KI。 N。 H。Κ。
Quant” ofsa1nph
2

sampled by:

sample identiⅡ cation:

2ˉ 1,2-2

sampling at(place,:

Means ofreCeiving∶

sending sa1nple

⒈压eans ofsa1npⅡng∶

ClasσⅡcation oftest:

Commosion Test
salnpⅡng date:

Receivhg date∶

2010。07.02

Complet如 g date∶

2010.07.06

Tested acGOrd山 g to∶

IEC60529:2001
Test item:

IPX4

Test Conclusion∶

AGCordhg to the standard of IEC6052⒐ 2001Dq”绍so/f,r0招cJ扔刀prOV讠ded Dy召刀cJos哕es rrP

C猁0,IPX4test has been conducted on the salnples。 The test resu⒒ s comply wi伍 曲e requirement of Ⅱ)C

60529:2001。

Conclusion:Pass。

鏖弘秋齑瘦

检 验 报 告
TEsT REPORT

Zhong Zhigang
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Yu GuoⅡn

Approved by:                      Reviewed by奶
I](∶
;仁
-:芒子
Tested by∶

!,Jiェ‘彡ⅠiΞ2兰r∶L生.
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NAME OF sAMPLE: 3/CL。 H.t】ndernoor“ vm&△1gc/w1.6mn曲 ickness

CLIENT: LIK Ht1NG METAL NIANU FACTt1RJNG LV.

CLASsIFICATI0N OF TEsT:   co11mission Test

mE
200700n171^

Guangzhou hlkan h刨tute(CVG-fomerGTIHEAl


